DEARBORN

PLANTERS

MODELS 12-50,-87 (CHECK ROW)
MODELS 12-62,-88 (DRILL)
MODEL  12-89 (HILL DROP)

PARTS BOOK

August, 1956

TRACTOR AND IMPLEMENT DIVISION

MAFLE ROAD + BIRMINGHAM, MICHIGAN

2500 EAST




Honitot

Model No.

12-50
12-62

12-63
12-64
12-65

12-66
12-67
12-69

12-70
12-71
12-72

12-87
12-88
12-89

12-90
12-91
12-92

12-93
12-9L
12-95

12-101
12-117

121128
121563
129176
129612

MODEL INDEX

Description

Dearborn Corn Planter - Replaced by 12-87 . . (1950-51)
Dearborn Corn Drill Planter - Replaced by 12-88(1950-51)

Be Opanéer i o ¢ o' ¢« w8 v w % 3 & 5 3% 3 % (1950-51)
DiBe COVOXEIS o & o s o 5 v o o = o = o s = (1950-51)
Semi-Automatic Disc Markers . . . . . . . . . (1950-51)
Gauge Wheels . . . & v v v v v v v v v v v W (1950-51)

Extension Hopper - Replaced by 129176 . . . . (1950-5L)

Wheel Bands - Replaced by 12-94 . . . . . . . (1950-51)

Fertilizer Attachments (For Model 12-50) . (1950-51)
Replaced by 12-90

Fertilizer Attachments (For Model 12-62) . . (1950-51)

Replaced by 12-91
Semi-Automatic Hook Markers - Replaced by12-93(1950-51)

Dearborn Check Row Corn Planter . . . . . . . (1952-55)
Dearborn Drill Corn Planter . . . . . . . . . (1952- )
Dearborn Hill Drop Corn Planter . . . . . . . (1952-56)
Fertilizer Attachment (For Models 12-87,89) . (1952-56)
Fertilizer Attachment (For Model 12-88) . . . (1952~ )
Semi-Automatic Disc Marker . . . . . . . . . (1952~ )
Semi-Automatic Hook Marker . . . . . . . . . (1952- )
Wheel Bands - Replaced by 121563 . . . . . . (1953-54)
Gauge Shoe, 8" - Replaced by 129612 . . . . . (1952-51)
Disc Openers - Replaced by 12-117 . . . . . . (1952-5))
Disc Openers - Replaced by 121128 . . . . . . (1954)
EXTRA EQUIPMENT

Disc Openers (Pairs) . « ¢« « o ¢« v o o « « (1955- )
Wheel Bands (Pairs) . . . . v v v v v o o . . (1955~ )
Extension Hopper (Pairs) . . . . . . . . . . (1955~ )
Gauge Sho® & o v s 4 5 s & % 5 5 5 2 « v v o (1955~ )

Seed Reference Charts

Page No.

Eess |

21
27

32,37,39
32,37,39
L5

35,37,39
35L§7,39

Ls
27
18

L3
L3

27
i §
18

hB ,h9



GROUP 1-5

GROUP 2-4

|
|
|
GROUP 1-4

GROUP 5-1 ’ GROUP 1-1

GROUP 2-]

GROUP 1-2
GROUP 2-3

GROUP 1-4
GROUP 2-4

GROUP 1-3

GROUP 1-2

Figure 2 = Dearborn Corn Drill Planter - Model 12-62




Fluitoty

EXTENSION
HOPPERS
GROUP 1-5

WHEEL BANDS-
GROUP 2-3

FERTILIZER
ATTACHMENTS
GROUP 3

DISC COVERERS
GROUP 4-1
DISC OPENERS

GROUP 4-3
GAUGE WHEELS

GROUP 4-2

Figure 3 - Dearborn Planter Extra Equipment

% GROUP 1-5
GROUP 1-1A

GROUP 5-1

% GROUP 1-4

GROUP 2-1 GROUP 2-4

GROUP 1-3

Figure Li - Dearborn Check Row Corn Planter - Model 12-87

2



GROUP 1-1A

GROUP 1-2 A
GROUP 2-3

Figure 5 - Dearborn Drill Corn Planter - Model 12-88

GROUP 5.1

GROUP 3-18

GROUP 1-5

GROUP 2.3
GROUP 1-1A

GROUP 1-3

Figure 6 - Dearborn Hill Drop Corr Planter - Model 12-89; w/Extra Equipment

3



Figure 7 - Front Frame Assembly

P,}‘G PART NO. NAME AND DESCRIPTION e
GROUP 1-1 FRONT FRAME ASSEMBLY, Models 12-50, 62
1 | 12555L | BAR, Front (Welded Assembly) . « « « o « « o o o o o o « . 1
2 125557 BAR’ RBar . - . - - . - * - . . . - - - - - - - - - t - - 1
3 126130 HINGE, Front to Rear Bar . « « « « « + ¢ o o o ¢ o « o o 2
L BOLT, 3/8 - 16 x 2-1/l; Carr - Hinge to Front Bar . .. .. 2
5 BOLT, 3/8 - 16 x 1-3/; Carr - Hinge to Rear Bar . . . . . 2
6 NUT3/8-16Hex ................ b
6 LOCKMASHER, 3/ « ¢ « 5 s olh 5% & 6§ 5 & 3 653 5 3 © 8 N
 ; 125833 CAP, Front Hinge . . . « « « + ¢ v & v o o o« o . .« .. 2
8 BOLT 3/8 - 16 x 2 Carr) :
9 Locxwasmm, 3/8 ) Cap to Shaft to Hinge « « + . . . 2
10 NUT, 3/8 - 16 Hex ).
11 | 125558 | DRAWBAR . . . . . PR e N T LT i 1
12 | 325559 |MOILER, Drawbar s s s s s v & & 5 # 5 5 2 5 % o & .5 % 4 2
13 COTTER PIN, 5/16 x 1-3/h Roller to Bar . . . « « « « . . 32
1l | 125560 | UPRIGHT, A-FTAME « = « « « o o « o o « o o = o o o « o o « 2
15 125561 BRA.CE’ A-mee, R-H. -------- s & & & s e e *e o & @ 1
16 125562 BRACE’ A-Frame’ LcHt ooooooooooooo ‘a e e s & @ 1
17 BOLT, 7/16 - 14 x 1-1/2 Hex Hd) 2
18 BOLT, 7/16 - 1L x 1-1/l Hex H4) 2
19 LOCKWASHER, 7/16 ) A-Frame L
20 NUT, 7/16 - 1l Hex ) L




ity

FiG- PART NO. NAME AND DESCRIPTION 91X
7 REQ.
GROUP 1-1 FRONT FRAME ASSEMBLY (Cont'd)
21 | 125817 | SPACER, Pipe, 3/L X 1=3/16 . « + « v v v v v v e e e e .. 1
22 | 125916 | HOOK ASSEMBLY '« « v o ¢ o = o o o o o + o s o o o « o o = 1
Consists of Hook which is not serviced separately
plus items listed below:
-- | 125919 SPRING, Check Head Safety Release . . . . « . . . . . 1
e 125920 CLIP, Spring 1
23 BOLT, 5/8 - 11 x 3-1/L Hex H4)
2l LOCKWASHER, 5/8 ) Hook and Spacer to A-Frame 1
25 NUT, 5/8 - 11 Hex )
26 | 125708 PLATE, Stop . . « « « & A RS RMEEE S E 2
27 BOLT, 3/8 - 16 x 1-1/2 Hex HA)
28 LOCKWASHER, 3/8 ) Plate to Rear Bar . . . . . 2
28 NUT, 3/8 - 16 Hex )
29 | 125635 | BRACE, End, Frame (Used on Model 12-62 Only) . . . . . . . 2
- BOLT, 3/8 - 16 x 1-1/2 Hex Hd)
- LOCKWASHER, 3/8 ) Brace to Bars . . . . . . . 6

NUT, 3/8 - 16 Hex ' )




Figure 8 - Front Frame Assembly

8 PART NO. NAME AND DESCRIPTION QTY. REQ
GROUP 1-1A FRONT FRAME ASSEMBLY, 5389
Models 12-87, 88, 89 Slald
|-
1 128028 |[BAR, Front . « « « « « o « @ 1
- | 128027 [BAR, Fromb . « ¢ ¢ o ¢ v v v v e e v e e e e e e e 11
2| 128025 |BAR, REAT ¢ « + o o o o o « o o o o o o o o o o s o :]
‘w | TOB00E IBAR; BBAY s m wow b 6 6w ek wn e e e o % e 1. |4
3| 127983 |HITCH, Frame B. He o « s o s s 5 4 % s %6 v & s ¢ o p Ao B 1
l 127980 |[HITCH, Frame L. Ho o v v ¢ ¢ ¢ 4 o o o s o o o o o 5 2 i O .
5 BOLT, 7/16 - 1L x 2-1/l Hex Hd - Hitch to Front Bar 222
6 BOLT, 7/16 - 1L x 1-3/k4 Hex Hd - Hitch to Rear Bar . 2 (2|2
7 LOCKWASHER, 7/16 « « « v « ¢ « « o « o . b (kL
8 NUT, 7/16 =1L Hex . . . . . . o o ek h w8 & @ . L [L|k




Fluittt

EE?G. PART NO. NAME AND DESCRIPTION ) QTY. REQ.
f~1| O
GROUP 1-1A FRONT FRAME ASSEMBLY, FINIR
Models 12-87, 88, 89 (Cont'd) i B B
9 | 128048 |BRACE, A~Frame . - « « « = « ¢ v o = o & o o o o o o o » 2|22
= | 128085 (BRACE, Endy Left « « « « o o o o o o o o o o v o o « « o 1
- 127976 |BRACE, End, Right . . . . . « . . . . e e e e e e e 1
10 128007 |SPREADER, TOP Li<K « « v o o & v o o & o o o o o o o o « sl B s |
11 128024 |UPRIGHT, A-FTEGME «  « « o o = o o o o « o o o o o o v . 2lele2
12 BOIT, 5/8 - 11 x 1-1/2 Hex Hd)
13 LOCKWASHER, 5/8 ) Upright to Hitch 2122
1k NUT, 5/8 - 11 Hex )
15 = 103497 |PIN, Link )
16 LOCKWASHER, 5/8 ) Upright thru Brace to Spreader . . 21212
17 NUT, 5/8 - 18 Hex)
= " BOLT, 7/13 - 1k x 2-1/2 Hex Hd;
18 = 128162 |SPACER, 3/8 x 5/8 Pipe .
19 LOCKWAS,HER, 7/16 ) Brace thru Hitch . . . . [ 2|2 |2
20 NUT, 7/16 - 1k Hex )
B 12798l; |STRUT, AePROD « = « s ¢ « 5 5 % % @ % 6 %% § % & & & 2|22
22 BOLT, 7/16 - 1L x 1-1/k Carr) ;
23 LOCKWASHER, 7/16 ) Strut to Hiteh . . . . . . 222
2k NUT, 7/16 - 1} Hex -
25 BOLT, 5/8/- 11 x %1/11 Hex Hd) 1(1|1
25 = 1256817 |SPACER, 3/L x 1-3/16 Pipe ) . L[1]3
27 | 128070 |CLIP, Hook Retaining ) Upright thru Struts |3
28 LOCKWASHER, 5/8 ) to Upright 111
23 NUT, 5/8 = 11 Hex ) 1111
|
i
[
|




§948] OATIJ 3JEUS IOO0Y B PeSg = § AaNFTg

Ly

% v W 8 v o 6¥

<\

oGl el

et 2"




ity

F;G' PART NO. NAME AND DESCRIPTION QTY. REQ.
GROUP 1-2 SEED SHAFT AND ROCKER SHAFT DRIVE PARTS |12-50|12-62
for Models 12-50, 62
1] 125610 [SHAFT, 8686d + « « « « s« o s & v & 5 & & & & o8 & & & 1 1
2 Y25616 |[BUPFORY; HOUBERR « + s 5 % # % & & @ @59 % % .5 & % 1
13; BOLT, 3},;8 -16x1 C?rr ) 2
BOLT, 3/8 - 16 x 2-1/k Carr) 1
5 LOCKWASHER, 3/8 ) Support %o Bars 3
6 NUT, 3/8 = 16 Hex ) 3
7| 125611 |HOUSING, ClutCh o . « « ¢ v o & o v o « . 9 W o 1
8 BOLT, 5/8 - 18 x 7/8 Flat Hd, Sq Nk)
9 LOCKWASHER, 5/8 ) Housing %o 2
10 NUT, 5/8 - 18 Hex )  Support
11 125842 |WASHER, 25/32 x 1-1/L x 1L Ga) .
12 COTTER PIN, 3/16 x 1-1/ ) Housing to Shaft &
13 | 125612 |CLUTCH, Drive, W/Double Sprocket . . + « » « o « « . . {1
1 12561} |HOIDER, Clutch Dog (Inside Housing) . . . . . . . . . 1
15 SET SCREW, 3/8 x 5/8 Sq Hd, Cup Pt - Holder to Shaft .| 2
16 | 1258L2 |WASHER, 25/32 x 1-1/L x 1L Ga Flat-Holder to Clutch
and BolEIng & ¢+ 5.5 5 5% 9 5N % i . e 2
A7 " AP5613 P08, CAEbeR: oz ¢ 4 8 5 % 5 @5 & 5 5. 5.5 5% B G 1
18 COTTER PIN, 1/8 x 1 - Dog to Holder . « « « « . + . . 1
19 | 125606 |SPRING, Dog Return (Inside Housing) . . « « « « « . .. 1 |
20 | 125615 |SPRING, Clutch Tension . . « + « & v « .« . . TP, By }
21 | 12586lL |SPACER, Pipe, 3/ x 9/16 . . . . . v v v v v v v .. . 1
22 WASHFR, 3/l Flat ) ] 2
23 COTTER PIN, 3/16 x 1-1/)) Spring & Spacer to Shaft 1
25 | 128504 |ARM, Trip, Seed Shaft . . . . . « v + « v v . W . . wf @
26 SET SCREW, 3/8 - 16 x 5/8 Sq Hd, Cup Pt) -
27 BOLT, 3/8 - 16 x 1-3/L Carr ) Arm to
28 LOCKWASHER, 3/8 ) Shaft 2
29 NUT, 3/8 - 16 Hex )
30| 129232 [GEAR, BeVEl & « « v v v & 4 o v v v e e e e e e e . 2 2
31 SET SCREW, 7/16 - 1L x 3/4 Sq Hd, Cup Pt~Gear to Shaft | 2 2
32 | 125873 |SPROCKET, Drive (Cluster Type) . . « v v v o v o « . . 1
33 SET SCREW, 7/16 - 1L x 3/L Sq Hd, Cup Pt - Sprocket
to Shaft . . 1
3| 125637 |BRACKET, BEAring . « « « « « o o o « & o 4 o o o o o & 1 1
35 BOLT, 3/8 - 16 x 2 Hex Hd)
36 LOCKWASHER, 3/8 ) Bracket to Hinge . . . . . 1 1
Bg NUT, 3/8 ; 16 Hex
3 WASHER, 3/L Flat )
39 COTTER’PIN, 3/16 x 1_1/11)Bra.cket to Shaft . . . . . . 2
4O | 125618 |SHAFT, ROCKET « ¢ « o o o o o o v o o o s o o 4 T




ittt

9 PART NO. NAME AND DESCRIPTION QTY. REQ.
GROUP 1-2 SEED SHAFT AND ROCKER SHAFT DRIVE PARTS |12.50| 12-6;
. for Models 12-50, 62 (Cont'd)
.| 121111 |BRACKET, Rollex (HIIX DIOp) =« « o v s 4 & s & & 3 53 1
L2 | 121112 ["U"BOLT, o & v v v v v v e e e e e e e e e e e e e 1
L3 WASHER, 3/8 Flat ) :
Ly IOCKWASHER, 3/8 ) Bracket and Clamp to Shaft 2
4 NUT, 3/8 - 16 Hex) -
ﬁ? 128302 | SPACER,’ %pe, 3/8 x 1-1/16 AR EERES § . 1
RIVET, 7/16 x 2 Rd Hd, Drld
18 GOTTEE’I PIN, 1/8 x 1 ) Spacer to Bracket . . . . | 1
49 | 125619 |ARM, Trip, Rocker Shaft . « v v « & v v v v o v o u s 2
£0 SET SCREW, 7/16 - 1L x 3/l Sq Hd, Cup Pt Trip to Shaft | 1
61 | 2125564 1BHODL ValU o oooo o s o v 5w mewm w0 s 8 2
52 o COTTER PIN, 1/8 x1 Rod t0 ATMS « & « o« v o« & o + . . L
125579 |SOCKET, Stud o v v v v v v v o v v v v v v o v o u 2
2| 125380 |srup, Valve . . L. L.l llllli 6 2
55 NUT, 7/16 - 1k Hex - Stud to Socket . . . . . . . . . 2
56 | 125620 |ARM, Rocker Shaft .« « « o v o o v v v o o . . T L
57 | 12820L |ARM, Rocker Shaft (At Spring) . « « « « « « o o . . . I
58 SET SCREW, 7/16 - 14 x 3/L Sq Hd, Cup Pt Arm to Shaft | 5
59 | 125836 |SPRING, Avm Reburm . . « v o o o v o o o v o v oo .. 1
60 125835 |EYEBOLT, 1/4 =20 x2-5/8 . . . . v v . v v v v v .. 1
61 NUT, 1/L - 20 Wing - Eyebolt to Clip . . . . . . . . . 1
62 | 125837 |CLIP, SPIiDE - « v « v v v v o o o v vie e e e 1
63 BOLT, 3/8 - 16 x 1-1/); Hex Hd)
6l LOCKWASHER, 3/8 ) Clip to Rear Bar 1
65 NUT, 3/8 - 16 Hex )




s3dBg AT 3JeUg JoX0oy B peeg = OT 24ndTy

€9

9 A ﬂ,

12



Hlwites,

F{g PART NO. NAME AND DESCRIPTION QTY. REQ.
~|D] O
W |o| O
GROUP 1-2A SEED SHAFT AND ROCKER SHAFT DRIVE PARTS PP R
~ |~} ~
1 120073 |SHAPY. Seed & 5 s s v S S5 § 5 8 5 G wmiElel S8 u s e 1
JA| 128056 [SHAFT, S€€A « « « « « o « o o o o o ¢ o o o o o « o 1|1
1B| 128166 BEARING Seed Shaft . . . « v v v v v v v e e .. 2|2
- BOLT, 7/16 - 14 x 1-1/4 Carr)
- LOCKWASHER, 7/16 ) Bearing to Hitch Assy. . 2| 2
- NUT, 7/16 - 1l Hex
- | 1258L2 WASHER 25/32 ID x 1-1/} OD x .07 Flat - Shaft . : 2| 2
2 128089 SUPPORT HOUSIHE « »o o w i w ¢ & ¥ 8 % 5 % % & % % 1
3 BOLT, 7/16 - 14 x 2-3/8 Carr)
N LOCKWASHER, 7/16 ) Support to Front Bar . 1
5 NUT, 7/16 - 1l Hex
- BOIE 5/16 - 18 x 1 Plow)
- IOCKWASHER, 5/16 ) Support to Housing . . . . 2
6 NUT, 5/16 - 18 Hex )
7 | 128090 |CAM, Clutch . ) ............. 1
8 PIN, 5/16 x 1-3/} - Rlvet)
9 CDT'E‘ER PIN, 1/8 x 1 ) Cam to Support . . . . . .
10 | 128081 |LEVER, Clutch Cam Extension . . « « « « « o « « . . . 1
11 BOLT, 5/16 - 18 x 7/8 Carr)
12 LOCKWASHER, 5/16 )lever toCam . . . . . . . 1
13 NUT, 5/16 - 18 Square
1L | 128069 |LEVER, Clutch Shifting « « o « v v o o o o o o o o o + 1
15 | 12807k |QUADBANT, Clubeh « « « « = « s 5 5% s ¢ 5 5 5 5 & o 1
16 128065 |RETAINER, Quadrant . . « ¢ ¢ ¢ ¢ ¢ o « o « « « = o » . 1
e %gggﬁngégn- %?Bx 1-3/8 Hex HA) potoiner thru Quadrant 5
et : ]
i NUT, 3/8 - 16 Hex ) to Rear Bar
18 128505 |HOUSING, C}utch ...................
19 | 125842 |WASHER, 25/32 ID Flat )
20 COTTER PIN, 3/16 x 1-1/) Housing to Shaft .
-- | 125963 |WASHER, Clutch Shim . . . . . . T B R As|Req.
21 | 128050 |COVER, DUStE '« + & & v v & v 4 v o o o o v o o o o .
- LT - 20 Sto
L IEI‘IOIT,,llh - 20 S:;ui{‘); ve; Cover to Housing . . . . . 3
22 128051  |RATCHET, Clutch/ ..... 5 ....... T B i}
e PIN, 3/16 x 1-1/8 Str Plain ———
o PIN: l/h x 1_1/8 Str Plain ) Ratchet Retalnlng e & = s
23 128082 |HOLDER, Clutch Dog and Pawl . « . « . v v 4 o . . . . 1
2l 125842 |WASHER, 25/32 ID Flat - Holder to Clutch and Housing . 2
25 | 125613 |DOG, ClubCh .« . & & © v v e v i e e e e e e e g 1
— 128075 PIN, 5/16 x 2-]/8 Str Drld - Dog to Holder . . . . . . 1
26 125606 |SPRING, Dog and Pawl . . . . . . . PR PP 2
er | 1280583 |PAWE, CLu¥el ¢ + s 5 % 9.6 § ¥ 5 5 5 5.9 & 6 e m 1
28 | 128071 |PIN, 3/8 x 3 Tension, Drld) 1
29 COTTER PIN, 1/8 x 1 ) Clutch Pawl . . . . . . . 2

13




ity

FIG.

10 PART NO. NAME AND DESCRIPTION QTY. REQ.
0~ | cO| O\
O | | O
GROUP 1-2A SEED SHAFT AND ROCKER SHAFT DRIVE PARTS MR
(Cont'd) il B e
30 | 121117 |CLUTCH, Drive w/Double Sprocket ........... s | I
31| 125842 |WASHER, 3/B FLab « « « « o o o o o o o o o o o o o oo 3
32 COTTER PIN, 3/16 x 1-1/h4 - Clutch Betaining + » o # & » 2
33 | 125615 |SPRING, Clutch Tension « « « o « + « « « v o o o o o & & 1
3 | 129232 |GEAR, Bevel . . « v « « o o « o o o o o & seew | 21218
35 SET SCREW, 3/8 - 16 x 5/8 Sq Hd - Gear to Shaft .l 22]2
36| 128504 |ARM, Trip . . . « . . .« . w 12 eI mal T s o™ e 2
el IZIRAB: 1ORM, PATL DHOP: o« w0 o oo oe e o w8 Wl kn w0 2
37 SET scaﬁw 3/8 = 16 ;;hs/‘s Sq Hd Cup Pt)
38 BOLT, 3/8 - 16 x 1-3/ Carr
- NUT, 3/8 - "16 Hex )
39 | 125835 |EYEROLT, 5/16 =18 x2-5/8 . . . « v v v v v ¢ ¢ v ¢ & & 1 1
JO | 12EB3T | CLED, SN 4.5 4 o sphlele B Nt o e e e e e e 5 1
L1 NUT, 5 6 -18 Wing -~ Bye-Bolt to Clip . . « « ¢ « « « . 1 1
L2 BOLT 3/8 = 16 x 1-1/4 Hex Hd)
h3 LOCKWASHER 3/8 ) Clip to Rear Bar 1 1
Ll , 3/8 - ’16 Hex
L5 | 125836 |SPRING, Arm RetuIll « . « « « o « o o o o o o o « o & 1 A
L6 | 128164 |BRACKET, Beariﬂg .................... 2 2
L7 BOLT, 7/16 - 1L x 1 Hex)
h9 NUT,’? 16 = ll‘ Sq ) Bracket to Frame . . . . « » . 2 2
50 | 125873 |SPROCKET, Drive (Cluster Type) « - « « o o « « o o « « Y 1
51 SET SCREW, 3/8 - 16 x 3/4 - Sprocket to Shaft G e 111
52 | 127977 |BEARING, Check SRAfb « « « o o o o o v o n 0 o o o o n 2
53 125618 |SHAYT, Cheele s : 35 o o @ e & & 8 5 8 & o @ %@ @6 1
-- | 128088 SHAFT, Bill Brop o5 o6 5.5 & 6 & s 8 s s s S 5@ @ ® 9 1
- COTTER PIN, 3/16 x 1-1/4 - Hill Drop Shaft . « « « « + . 2
55 | 121111 |BRACKET, Roller (Hill Drop) o « « « o « « o o o o« o o & 1 1
56 | 121112 [MUM BOLT « ¢ v v e e oo oee e e e o ok g sen semsts v allw el 1
- WASHER, 3/8 Flat )
- LOCKWASHER, 3/8 )u-Bolt to Bracket . . . . « « « . . 2 2
57 NUT, 3/8 = 16 Hex)
58 | 128302 |SPACER, Pipe, 3/8 x 1=1/16 « « + ¢ ¢ ¢ ¢ o v ¢ o o o o & 1 1
59 126BhYL |PIN; TAS x 2. Drilled 5 s s o ¢ ¢ » 4. 5% $io &0 & .5 & 1 1
60 COTTER PIN, 1/8 x 1 - Pin Retaining . « « « « o « « + & 1 uL
61 128204 |ARM, Clutch Trip Tension « + « « o « o « = o o o a o o o : !
62 SET SCREW, 7/16 = 14 x 3/l Sq Hd, Cup Pt - Arm to Shaft | 1

1k




Fllwitot,

| FIG.

10 PART NO. NAME AND DESCRIPTION QTY. REQ.
GROUP 1-2A SEED SHAFT AND ROCKER SHAFT DRIVE PARTS & o
(Conttd) & &
. . PO,
63 | 125619 |ARMy TZID o + « o v v v o v o e e e e e e e e e 1
6L SET SCREW, 7/16 - 1L x 3/L Sq Hd, Cup P;, - Arm to Shaff| 1
65 | 125620 |ARM, Rocker Shaft L L
66 SET SCREW, 7/16 - 1L x 3/ Sq Hd Cup Pt) A™m to Shaft 0
67 | 12556 |ROD, Valve, Seed BoOt « + ¢ v o v o v & o o o v v . . 2 2
68 COTTER PIN, 1/8 x 1 - Arm to Valve Stud . . . . . . . N N
69 | 125579 |[SOCKET, Connecting Rod « - « « o v & v ¢ o o v o o . . 2 2
70 | 125580 [STUD, VAIVE & « & v v v o o v & o o o o o o o o o o & 2 2
71 _ NUT, 7/16 - 1l Hex - Stud to Socket . o « o o o . . . 2 2
72 | 125591 |PIN, Valve - Stud to Long Valve Assembly . . . . . . . 2 2

15



Figure 11 - Shank & Runner Opener Assembly

16




Flwitet,

r;;; PART NO. NAME AND DESCRIPTION QTY. REQ.
GROUP 1-3 SHANK AND RUNNER OPENER ASSEMBLY N
FOR CORN PLANTERS 12-87|12-88| 12-89
1 128083 |SHANK, Runner OPener' . . « « « « v « 4 o « & & 2 2 2
2 BOLT, 3/8 = 16 x 1-1/4 Carr k b L
3 BOLT, 3/8 - 16 x 2-3/4 Carr) 2 2 2
N LOCKWASHER, 3/8 ) 6 6 6
5 NUT, 3/8 - 16 Hex ) 6 6 6
6 125582 SPOUT,HoperSha:nk.......-....... 2
T 125852 BIVET, 5 16 X 2-1/2 DYilied v o o e & @ % e e & @ 2 2
8 COTTER PIN, 1/8 x 3/l - Spout & Eyebolt to Shank | 2 2
9 | 128671 |EYEBOLT, 5/16 - 18 )
10 WASHER, 5/16 Flat ) Hopper Lock .« . « « o « o 2 2 2
11 NUT, 5/16 - 18 Wing)
12 | 125576 |VALVE, Long (Inside Shank) . . . . . . o = oie 2 2
13 | 125591 |PIN, Valve - Long Valve to Stud . « « « o . . . 2 2
1h | 12557k |VALVE, Intermediate (Inside Shank, Middle) . . 2 2
15 | 125575 |PIN, Valve, 1/} x 15/16 - Intermediate Valve to
Lower Valve . . . . . 2 2
16 | 125573 |VALVE, Lower (Inside Shank) « . . o+ « o « . + o 2 2
17 | 125577 |PIN, Valve, 1/4 x 1-5/16 - Lower Valve to Long Valve2 2
18 | 125592 |STRAP, Lock, Valve .+ . . . . . S BN T & 2 2
19 | 125586 |ARBOR, Lock Strap (Holds Lock Strap to Shank) . 2 2
B0/ 225507 [THIMBIE s « o o w5 5 64 6 6 5 5 2 % 4 o v v 2 2
22 BOLT, 3/8 - 16 x 2-3/L Hex Hd) Long Valve,
22 125841 |WASHER, 7/16 Flat Thimble, Arbor
23 LOCKWASHER, 3/8 ) & Strap to Shank e 2
2l NUT, 3/8 - 16 Hex
25 | 125580 |STUD, Valve, 7/16 =1k .+ . v . . o . .. .. . 2 2
26 128491 |SUPPORT, RINg GEAT =« & « « « « o v o o « o o 2 2 2
27 BOLT, 7/16 = 1l x 1-3/4 Hex Hd)
28 LOCKWASHER, 7/16 )Support to Shank 2 2 2
29 NUT, 7/16 - 1) Hex )
30 120600 I[ORAR, REBE « s s sw s wwe 6 s 6§ 5 5 5 3 & 2 2 2
31 | 128688 |PLATE, Reta:i.maré Ring Gear . . . . . .. i BB 2 2 2
LT
;g EOUT,’ 55{%6-313/}19};9:: Hd; Clamp to Gear to Support| L L L
3L 128022 |OPENER, Runner (WA) Use 128022 in pairs & replace
Braces , ., .. ...... 2 2 2
35 | 125589 |BOLT, 7/16 - 1) Hook)
36 LOCKWASHER, 7/16 ) Opener to Shank . . . . . 2 2 2
37 NUT, 7/16 - 1l Hex )
38 | 125565 |BRACE, Opener Support R. Replace w/128031, 12-504p 2 2 2
39 | 125566 |[BRACE, Opener Support L. Replace w/128003,12-50, &2
Lo BOLT, 3/8 = 16 x 2 Carr)
|l LOCKWASHER, 3/8 ) Braces to Opener . . . 2 2 2
L2 NUT, 3/8 - 16 Hex
L3 BOLT, 3/8 - 16 x 2-1/k Carr)
Lk LOCKWASHER, 3/8 ) Braces to Front Bar L L L
L5 | 129612 |NUT, 3/8 - 16 Hex )




it

FIG.

11 | PART NO. NAME AND DESCRIPTION QTY. REQ.
12-50|12=62
GROUP 1-3 SHANK AND RUNNER OPENER ASSEMBLY
FOR CORN PLANTERS (Cont'd) 12-87|12-88|12-89

L6 129612 |SHOE ASSEMBLY, Gauge =« « = « « « « o . 2 2 2

Consists of Shoe with Clamps of whlch the

Clamps are not serviced separately plus

items listed below:
- 12921L SHOE, GAUZEe « « « « « « » o o « o o o o = 2 2 2
L7 RIVET, 3/8 x 5/8 Rd Hd - Clamps to Shoe . 8 8 8
L8 BOLT, 3/8 - 16 x 1-1/4 Carr)
L9 LOCKWASHER, 3/8 ) Clamps to Opener . N L kL
50 NUT, 3/8 - 16 Hex )
51 125695 |SPOUT, Hopper Shank (Inside Shank) . . . . . . 2
A% 128031 |BRACE, Opener Support, Right . . . . . . . . . 2 2 2
— 128003 | BRACE, Opener Support, ILeft . . . . . . . . . 2 2 2

Group 1-4—CHECK HEAD ASSEMBLY

15

Figure 12 - Check Head Assembly

18




Hlniter

FIG. QTY. |
12 PART NO. NAME AND DESCRIPTION | REQ. |
GROUP 1-L4 CHECK HEAD ASSEMBLY
(Used on Model 12-50 & 12-87 only)
1| 128093 |HEAD, Check, Right . . . . . . R Y L h & 3 1
- 12809 |HEAD; Check, Lefb « o s & w4 8 5 5 s 5 35 ¢ S 6 4.6 & 5 @ 1
2 BOLT, 3/8 - 16 x 2-3/L Carr) L
3 BOLT, 3/8 - 16 x 1-1/2 Carr) 2
N LOCKWASHER 3/8 ) Head to Front and Rear Bars 6
5 NUT, 3/8 - 16 6
6 | 128199 |[LATCH, Wire Dump, w/Pin . . . . « « « « . . 2
- PIN, 3 /16 x 5/8 Roll - Latch to Check Head (12-50 only) ] 2
7 125606 |SPRING, Wire Dump LabCh « « « « « o v 4 v o & « o o o « o . 2
- 128091 |SPRING, Wire Dump Latch (12-87 only) . . . . . . . ¢ G 2
8 | 125603 |ROLLER, Wire . . « « « « « « « . SRR RS 2
9 BOIT, 7/16 - 1 x 2-3/h Hex Hd)
- LOCKWASHER, 7/16 ) Roller to Check Head 2
10 NUT, 7/16 = 1) Hex )
;b 125602 ROLLER,/W:Lre St o ./ ................... 6
12 BOLT, 7/16 = 1L x 2-1/2 Hex HAd)
e LOCKWASHER, 7/16 o Ve 6
13 NUT, 7/16 - 1l Hex ) LI SNp
g [ 305601 (DUMP, WADE & : s s s 5 o @ w@wm'e ¥ § 8 § & & & @ & W 2
15 | 125596 |HINGE, Fork . . . . . I EEEEE I EE T T 2
16 BOLT, 3/8 - 16 x 2 Hex Hd) 2
17 NUT 3/8 - 16 Hex ) Hlnge to Shaft l‘_
18 125597 |ARM, FOTK o o « o o o o « o R TR I 2
19 EOLT 3/8 - 16 x 1-1/) Hex Hd)
- LOCKWASHER 3/8 )Arm to Hinge « « . « « « .« . 2
20 NUT, 3/8 - "16 Hex )
21 | 125594 |FORK, Wire, Right . . . . . . . . . SIS S WE BEE 2
22 | 125595 FORK, Wire, Teft o & s o5 s 5 9 6 5 @ & i 8 G s 2
23 BOLT, 3/8 - 16 x 1 Hex Hd)
2l LOCKWASHER 3/8 ) Forks to Arm . . . « . . . . . . 2
25 NUT, 3/8 - 16 Hex )

19




Figure 13 - Seed Hopper Assembly

20




ity

QTY.

FIG.
13 PART NO. NAME AND DESCRIPTION REQ.
GROUP 1-5 SEED HOPPER ASSEMBLY, FOR CORN PLANTERS
- | 125934 |HOPPER AND COVER ASSEMBLY, Seed . « « « « v « o o o o « o . 2
Consists of Hopper which is not serviced separately
plus items listed below:
1 125716 COVER, HOPDEY 4+ o » « s # &« & & & % % 5 & & % & % & 2
- 125?18 HING’E’ HOHJGI‘ COTBI‘ « & & 8 & = 2 B & = * & 8 & = @ 2
2 | 125717 SPRING, Latoh o oo« o's 5 5 4 5 % 5 8 % 5 8 % § © & 5 2
3 | 125714 TATCH; - COVET o = s o s 5 s s 4 & & ¢ & % 5% 6 o 5 o o 5 2
L | 125713 RIVET, 1/h x 1 Rd Hd Drld)
5 WASHER, 1/L Flat ) Spring and Latch to Hopper 2
6 COTTER PIN, 1/8 x 5/8 )
T 125965 |BOTTOM, HODPET - « « o « o o o o o s o = s o o o o o o o + 2
8 NUT, 5/16 = 18 Hex - Bottom to HODPer . . . « +« . + . . . . N
9 | 125855 |RIVET, 3/8 x 3-1/2 Rd Hd) . .
10 COTTER PIN, 1/8 x 3/4 ) Bottom and Ring to Shank Hinge . 2
11 | 125726 |LATCH, Hopper Bottom . . « v v o @ v v o o o v v v v o v . 2
12 RIVET, 3/16 x 11/l Rd Hd - Latch to Bottom o . . . . . . . 2
}f‘ 125727 |SPRING, Latch and Knocker . . . . « v v v o o o v + « . . . L
125725 |KNOCKER, ValVe .« «» « « « v v v o o o o « .+ . . ‘% & g % 2
15 | 125722 |CUT-OFF, S€ed « « « v « v v v o o o o v o oee e e e e o . 2
16 | 125728 [SPRING, CUb=Off « « « v v v v v v v 4 4 o o e e e e e o 2
1{'3? 128692 |CAP, Knocker and Cut-Off (Inside HOpoEEY, = « » & « @ % @ & 2
1 SCREW,1/L-20 x 3/L Rd.Hd.)
19 NUT, 1 711-20 Hex Cap to Hopper Bottom . . , . . . 2
20 | 125724 |DISC, Hopper Bottom o . . & v v o o o v v v o v u . . . .. 2
21 | 125723 |WASHER, DiSC « v v o v v v v 4 w4 w w0 2
22 BOLT, 3/8 - 16 x 1 Carr)
23 LOCKWASHER, 3/8 ) Washer and Disc Bottom . . . . . . 2
2l NUT, 3/8 - 16 Hex )
25 | 125729 |RING, Reversible . . . - &« v o o « o o o « o o+ o o + o o« 2
26 | 126063 |PLATE. Seed, Variable, See Seed Plate Reference List 2
- SCREW, 10 = 2}4 X 5/8 Rd, Hd.) Knocker Cap o ¢ ¢ ¢ o o o o o 2
. NUT, #10 = 2l Hex )
EXTRA EQUIPMENT
27 | 129176 |HOFPER ASSEMBLY, Extension . . . « v o o o« « o o o o « « 2
Consists of Hopper which is not serviced separately
plus items listed below:
28 | 126028 CLAMP, HOPDET + & o o « = o o o o o « o + o o o o o « 6
- BOLT, 3/16 - 24 x 3/8 Stove)
- LOCKWASHER, 3/16 ) Clamps to Hopper . . . . | 12
o NUT, 3/16 - 2l Hex )
- BOLT, 1/8 - 4O x 3/8 Stove)
s 6

LOCKWASHER, 1/8 )To Replace Cover Hinge Rivets
NUT, 1/8 - LO Hex )

23,




191718 -

Figure 15 - Rear Frame & Scraper Bar - Models 12-87, 88, 89

22



Hlwitet,

Jﬁ% PART NO. NAME AND DESCRIPTION QTY. REQ.
12-50 12-8
GROUP 2-1 REAR FRAME & SCRAPER BAR ASSEMBLY  |12=62[12-87 |12-8
FOR PLANTERS
1 1256146 |FRAME, REar .« . + & o « o o o o o o o o o « » : 5 3
2 128158 |FRAME, R?ar ..... ) ............ 2 2
3 | 1258L4) |RIVET, 7/16 x 2 Drilled
h OOTTEI’?. PIN, 1/8 x1 ) Frame to Hinge 2
5 | 12B16] |BRACE; FHleE « « o o @ % 5 & 5.8 ¢ & @ % % T | 2 2
6 BOLT, ?;16 - 1t x 2 H7x Hd g N I
- BOLT, 7/16 - 1L x 1-1/2 Hex Hd 2 2
- BOLT, 7/16 - 1l x 2-1/) Carr ) Brace to 2 2
7 LOCKWASHER, 7/16 yWheel Frame 8 8
8 NUT, 7/16 - 1k Hex ) 8 8
9| 325651 [SEAT, Speivg, BAGME. « o« 5 & « « & @ w e oo 1
20 || 325852 |SEAT. SpEINE; TPl « w ww v & 5 8 %o o e W s 1
11 | 1256053 |ANCHOR, Spring; BRight & o v s s s« s o 4 & s @ » 1
12 | 12565l |ANCHOR, Springy Left « « « o ¢ o ¢ ¢ o « « o o 1
13 127999 |ANCHOR, SPYANE + o o o s o a s s & & 5. % & & 4 L L
1l BOLT, 7/16 - 1L x 1-3/8 Hex Hd) 2 | 2 2
15 BOLT, 7/16 - 1k x 1-3/L Carr )Bracket & Bar 8
16 BOLT, 7/16 - 14 x 2 Carr ) to Frame 2
17 LOCKWASHER, 7/16 ) 12 | 2 2
18 NUT, 7/16 = 1L HEX = + v « v v o ¢ o o o o o « & 1
19 | 125871 |BOLT, Spring, 7/16 =14 x10" Drld . . . « . . . 2 | 2 2
20 COTTER PIN, Bolt to Anchor . . . . . . . + & &« . 2
21 125657 |SPRING, Rear Frame Tension « « « « « o « « o o 2 2 2
22 125643 |SEAT, Spring . . . . . T ErEEREEEERE LY N N
23 | 125641 |WHEEL, Hand . « « « « « o « o« o « o « o o o o & 2 | 2 2
2L | 128016 |BAR, SCIaper « « « = « « « « & « 4 o o o o o o o 1|1 2
25 BOLT, 7/16 - 1k x 1-1/2 Hex Hd)
26 LOCKWASHER, 7/16 ) Bar to Frame . . 3 3 3
27 NUT, 7/16 - 1l Hex )
28 | 128004 |BRACE, Scraper Bar, Used w/128016 . . .. . . . 2 2
29 | 125626 |BRACE, Scraper Bar (Prior Models) . . . . .. . 2
30 BOLT, 7/16 - 1L x 1-1/2 Hex Hd )) Brace. . . . . 6 | 2 N
- BOLT, 7/16 = 14 x 1-3/hL Hex Hd ) To . . . . . 2
31 LOCKWASHER, 7/16 « « « = « . . ) Bar ... ..| 6 | L I
32 NUT, 7/16 = 1 Hex « « . . . . ) e e e 6| L L
gﬂ 125627 |BRACKET }1 Seraper (Wel%ed Assembly) . . . . . . . 2 2 2
BOLT, 7/16 = 1L x 1-1/k4 Carr)
35 LOCKWASHER, 7/16 ) Besckeli o 2 | 2 2
36 NUT, 7/16 - 1) Hex ) Scraper Bar

23



Fluitos,

FIG

1, &as PART NO. NAME AND DESCRIPTION QTY. REQ.
GROUP 2-1 REAR FRAME & SCRAPER BAR ASSEMBLY [12-50 12-88
FOR PLANTERS (Cont'd) 12-62|12-87|12-89

37 125655 |SCRAPER, Press Wheel . . « v v + « ¢ o « & « o o 2 2 2

38 | 125656 |CAP, SCraper « « « « o o o o « o o o o o o « o o 2 2 2

39 BOLT, 3/8 = 16 x 2 Carr)

Lo LOCKWASHER, 3/8 ) Scraper to Bracket 2 2 2

Il NUT, 3/8 - 16 Hex )

L2 | 125660 |ROD, Tie, 7/16 =1 v v v v v v v i e e e e . 5."| = 1

L3 | 125659 |SPACER, 1/2 x 16-5/16 Pipe) 1|1

-- | 125857 |SPACER, 1/2 x 16-7/8 Pipe ) 1

L)y | 125648 |WASHER, Channel ) Tie Rod 2

LS LOCKWASHER, 7/16 ) 2 | 2 2

L6 NUT, 7/16 - 1L Hex ) 2 2 2

L7 | 125650 |BAR, Disc Coverer (Part of Disc Coverer Assy.) 1

2h




Figure 16 - Frame Idler Sprocket

FIG. QTY.
1 6 PART NO. NAME AND DESCRIPTION REQ.
GROUP 2-2 FRAME IDLER SPROCKET FOR ALL CORN PLANTERS
1 125633 BRACKET, Idler Sprocket . « « « v v ¢ o ¢ o o o o ¢ o o o 1
2 BOLT, r/16 - 14 x 1-1/2 Carr)
- LOCKWASHER, 7/16 ) Bracket to Center Frame 3
- NUT, 7/16 - 1l Hex )
3 | 125634 | SHAFT, Idler, 5/8 x 3=11/16 . . « ¢ v ¢ v ¢ o v o o o « & 1
l COTTER PIN, 3/16 x 1 - Shaft to Bracket . . . . . . . . . 2
5 | 125632 | SPROCKET, Idler, Frame, 10 Teeth . . . . . . . . . « . . . 1
6 | 127994 | ARM, Tightener )
7 BOLT, 7/16 - 20 x 1-1/h Hex Hd)
8 | 125826 | SPACER, Pipe, 3/8 x 7/32 ) Arm to Bracket . . . . . 1
9 WASHER, 7/1 6 Flat )
10 NUT, 7/16 - 1L Hex )
11 125639 ROLLER, Chain TIghtentr . « o o « s o o « @ o o a o » e 2
12 | 125825 | SPACER, Pipe, 3/8 x 1-3/8 )
13 | 128035 | WASHER, /1/2 ID x 2-1 /3 0D Flat)
1L BOLT, 7/16 - 14 x 2-1/l Hex HAd)
15 WASHILR 7/16 Flat ) Roller to Arm . . ¢« « « - 2
16 LOCK'WASHER 7/16 )
17 NUT, 7/16 - 1L Hex )
18 | 125658 | SPRING, Chain Tightener Tension .« « « « + o o = « « « + « 1
19 CHAIN, Drive - 7L Links, No. 25 Chain (Service from Part
No. 164100) . e e s pim w m wn s 1
-~ | 164100 | CHAIN, Drive - 133 Links, No. '25 Steel cham, 10 Ft. long AR

25




Figure 17 - Wheel & Axle Assembly

26




Hilet

F;? PART NO. NAME AND DESCRIPTION G HEQ,
12-50 12-88
GROUP 2-3 WHEEL AND AXLE ASSEMBLY For 12-62|12-87 [12-89
CORN PLANTERS
1 128011 |AXLE, Rear, 1-1/8 x 49-1/2 . . « « v « v « « « & 1 1 1
2 128021 |WHEEL, Press (Welded Assembly) . . « + « « « o 2 2
3 COTTER PIN, 5/16 x 3 - Wheel & Sprocket to Axle 2 2 2
L 125731 |WHEEL, Press (Welded Assembly) . . . « « « « o . 2
5 | 125732 SPROCKET, Prive Wheel : : s s s v % 28 s 5 @ 2
6 BOLT, 3/8 = 16 x 1 Plow)
7 LOCKWASHER 3/8 ) Sprocket to Wheel . . . 2
8 NUT, 3/8 - 16 Hex )
9 | 12564L; |SPROCKET, Reel Drive
10 COTTER PIN, 5/16 x 2 1/h) Models 12-50, 87 only | 1 | 3
11 | 125697 |BRACKET, Bearing, Rear Axle . . - « + « « « . « 2 2 2
12 FITTING, Lube, 1/8 = 27 x 3/4 Straight . . . . . 2 2 2
-= | 125648 |BLOCK, Filler (Rectangular Washer) . . . . . . . 2 2
13 BOLT, 7/16 - 14 x 2-1/4 Carr)
1 LOCKWASHER 7/16 Bearing Bracket 2 2 2
lg NUT, 7/16 - 1k Hex ) to Rear Frame
1 WASHER, 1-1/L4 x 1-3/L4 x 1/8 F'lat.) .
17 OOTTER PIN, 5/16 x 2 Bearing to Axleg 2 2 2
18 | 125642 |SPROCKET, Axle Drive, Cluster of 9,1l,18 Teeth 1 1 1
19 COTTER PIN 5/16 x 1-1/2 Sprocket . . . . . . . 1 1 1
EXTRA EQUIPMENT
20 | 121563 |BAND ASSEMBLY, Wheel (Pair) . . . . . w 2 2
- Consists of Band which is not serviced
separately plus items listed below:
21 | 128013 PIATE, Wodge + « s s o s o w.¢ % 5 ¢ s 2 2
22 BOLT, 3/8 - 16 x 2-1/4 Hex Hd) Band and
o LOCKWASHER, 3/8 ) Plate 2 2
23 NUT, 3/8 - "16 Hex ) to Wheel

27




24 21 3% 25 27 28 28 30 3

Figure 18 - Check Wire & Level Wind Parts

33 33

28



Fllwitet

FIG. QTY.
18 PART NO. NAME AND DESCRIPTION REQ.
GROUP 2-4 CHECK WIRE AND LEVEL WIND PARTS
(Used on Models 12-50 & 12-87)
1 | 125661 |SCREW, Level Wind « « + v « o v v o v o o o v v v v v o . 1
2 | 125824 SPACER, Pipe, 1 X 2-1/8 . + v v v v v v v e e e e e 2
3 125629 |DOG, Level Wind Screw Sheave . . . « « « « « + o . 3 0
g 125630 [SHEAVE, /i.evel Wind S pEt g F M e 5 2
BOLT, 5/16 - 18 x 1-1/L Hex Hd)
6 N‘TII, ,5/16 - 18 Hex ) SheaVe oooooo *« & = @ 2
7 125857 |SPACER, Pipe, 1/2 X 16=5/16 « v v v o « o o o o « o . . 3 |
8 | 125660 |ROD, Tie, Lev7l Wir)ld ............ e e e e e 1
9 LOCKWASHER, 7/16
10 LNU'I', 7/16 : 1) Hex) Tie Rod « « ¢« ¢ « o « o« o & el % W K A 2
11 125662 BRACKET, Mounting, Reel and Sprocket . . « o« o o . . o . . 1
12 127998  BRACKET, Mounting, Reel « . « o « v v o « « o . . i@ . 1
124 | 128163 [CLIP, Rjel RebEAnENg: < 4w & & 005 %5 » & T rrErE 1
- BOLT, 5/16 - 18 x 7/8 Carr)
—— [N‘UT, ’5/16 - 18 wing ) Clip tO Bracket " e * & e = . » l
- BOLT, 1/2 - 13 x 2-1/k Hex Hd)
s LOCKWASHER, 1/2 ) Bracket to Scraper Bar . . . 2
e NUT, 1/2 = 13 Hex ) \
13 | 125671 |BRACKET, Reel SPIOCKEt « « « « o« o « o « o o o o o o o o o 1
1)y | 125670 |SPINDLE, Reel SProcket =« « « o« o o « o o o o o o o « « « & 1
15 | 125668 |SPROCKET, Reel, 10 Teeth .+ « ¢ v = « o = o « o o & e e 1
-- | 128454 |SPROCKET, Reel, 10 Teeth .« « « « « « « « « + « N ok
16 | 125849 |[WASHER, Sprocket, Bearing . . « o« o o « o o o o o o o o o » 1
17 125672 |[SPRING, Reel, Sprocket . . « « o o o % s s s 5 s o 5 s & s 1
18 | 225845 ISEAT, SETENE « v # 6 & 5 & o » @ o @& % 6 § & 8 @ 5 . 1
19 BOLT, 3/8 - 16 x k4 Sq H4)
20 LOCKWASHER, 3/8 ) Sprocket and Spring to Spindle 1
21 NUT, 3/8 - 16 Hex )
22 CHAIN, Drive - L) Links, No. 32 Chain (Service from Part
NOeI6UIOL) v v & v v v e e e e e e e e e e 1
- 164101 |[CHAIN, Drive - 104 Links, No 32 Steel Chain, 10 Ft.Long . . AR
23 | 125657 |[ARM, TAYer .« « ¢ « « &« « o o o o & Gowie s ¥ % § 8 B WOE W 1
2l | 125828 |SPACER, Pipe, 3/8 x 1/2 ) 1
22 125826 SPACER,/Pipe, 13;/8 x 7/32 ; 1
2 BOLT, 7/16 - 1L x 2-1/2 Carr x
27 WASHER, 7/16 Flat ) Arm to Bracket 2
28 LOCKWASHER, 7/16 ) 1
29 NUT, 7/16 = 1k Hex ) |
30 125639 |ROLLER, Chain Tightener . . . . « . ¢ ¢ v o o o o . B 1
31 125825 |SPACER, Pipe, 3/8 x 1-3/8 )
32 BOLT, 7/16 - 14 x 2-1/k Hex Hd)
33 WASHER, 7/16 Flat ) Roller to Arm « . . « . . . 1
3l LOCKWASHER, 7/16 )
35 NUT, 7/16 - 1l Hex )

29




Fwitos,

FIG. | pART NoO. NAME AND DESCRIPTION L.
18 REQ.
GROUP 2-4 CHECK WIRE AND LEVEL WIND PARTS
(Used on Models 12-50 & 12-87) (Cont'd)
36 | 125658 |SPRING, Idler Arm Tension . « « « « « « « . B 1
38 | 125754 |REEL ASSEMBLY (Welded and Bolted Assembly) . « « « « « o « 1
39 WIRE, Check, 4O" - 80 Rods (Procure locally) .. . .. .. ; 3
4O | 128039 [SHAFT, Reel « « « « o T 1
41 | 125665 |COLIAR, Reel, Shaft . . . . . B . . 1
h2 | 128296 [|PIN, Halr «Reel Shaft o + v v o v + o s ¢ s s s o o v o & 2
43 | 125745 |[STAKE, Anchor, W/StOD « « « « o « ¢ « = o « o « o & & @ % e 2
by | 125749 |BRACKET, Stake Anchor . . . . . . %O EE SRR S o i ¥ 2
L5 | 125750 |[EYEBOLT, Stake Anchor Bracket . . « « . « « . . . T Er 2
46 | 125751 |[SPRING, Stake Anchor Bracket . . . . . . . . . s 53 R 2
- COTTER PIN, 316 x A=0/kk v w s % 4. 5 & . & & 5@ e 2
- WASHER, 17/6li Flat < o . o o o % o 6 o o o s 5 o o o o o 2
- CHECK WIRE, 42" 80 Rods (Procure Locally) . « « . « « « o 1

30



Figure 19 - Fertilizer Mounting & Drive Parts for Models 12-50, 62

FIG. QTY.
19 PART NO. NAME AND DESCRIPTION REQ.
GROUP 3-1 FERTILIZER MOUNTING AND DRIVE PARTS
FOR MODELS 12-50, 62
1 125674 |BRACKET, Mounting, Fertilizer Hopper (Welded) . . . . . . s 2
- BOLT, 7/16 - 1i x 1-1/2 Hex Hd - Bracket to Rear Bar . . . ly
2 BOLT, 7/16 - 14 x 2-1/2 Hex Hd - Bracket to Front Bar . . . b
-~ LOCKWASHER I’ 7/1.6 s 8 ® @& ®» © ® & ® © © 8 @ @ & @ © e & @ - 8
-, NUT 9 T/].é - 1h Hex -------- s & & & °® @ ® @& a« & s @ a
3 125680 |PLATE, Bearing Bracket, Fertilizer . . . . . . . . .« o e e 2
L BOLT, 7/16 - 14 x 1-1/2 Hex HA)
5 LOCKWASHER, 7/16 ) Plate to Mounting Bracket . h
6 NOUT, 7/16 = 1k Hex )
7 125682 |STRAP, Fertilizer Hopper Spouty, Re He ¢ o « o o v o o o o & 2
8 125683 |STRAP, Fertilizer Hopper Spout, L. H. . . . . . o o s ) 7R B 2
9 126138 |BRACKET, Bearing, Fertilizer Hopper . . « « « « « « « « o « 2
10 BOLT, 3/8 - 16 x 1-1/k Carr)
11 LOCKWASHER, 3/8 ) Bracket and Straps to Plate . 8
12 NUT, 3/8 - 16 Hex )

32




Hlwitet

FIG. QTY.
19 PART NO. NAME AND DESCRIPTION REQ.
GROUP 3-1 FERTILIZER MOUNTING AND DRIVE PARTS
FOR MODELS 12-50,62 (Cont'd)

13 12568y |SHAFT, Hopper Bearing, Right . . . . . « . « ¢« ¢ v « ¢ « . 1
1L 125685 |[SHAFT, Hopper Bearing, Left . « « v « o « « ¢ o o« « « & o & 1
15 125686 |GEAR, Pinion, Hopper Bearing Shaft . . . . . . . ¢« &« + & 2
16 PIN, Straight, 3/16 x 1-3/8 - Gear to Shaft . . . . . . . . 2
17 | 125687 |SPROCKET, Drive, HODDET « « « o o « = ¢ o o o o o o o o o & 2
18 COTTER PIN, 3/16 x 1-3/8 - Sprocket t0 Shaft . « . + o + - 2
- CHAIN, Drive, 63 Links, No. 32 Chain (Service from Part

No. 164101) . . . . . 2
-- | 164101 |CHAIN, Drive, 104 Links, No. 32 Steel Chain 10 Ft Long . . AR
19 | 125850 |SUPPORT, Idler Arm, Right . . . . « . « .« « o . . R 1
-- | 125851 |SUPPORT, Idler Arm, Left . . . . . . . $ L% ¥ 6 F § & 3 1
20 BOLT, 7/16 = 14 x 1-1/l; Hex Hd)
21 LOCKWASHER, 7/16 ) Support to Mounting Bracket l
22 NUT, 7/16 - 1) Hex )
23 | 125689 [ARM, TA1er .« « + « o o o o o o o o o o o o o 0 0o . 2
24 | 125826 |SPACER, Pipe, 3/8 x 7/32 )
25 BOLT, 7/16 - 1L x 1-1/L Hex Hd)
26 WASHER 7/16 Flat ) Arm to Support . . . . . . 2
27 LOCKWASHER, /16 3
28 NUT, 7/16 = 1L Hex
29 | 125639 |ROLLER, Chain . . « « « « o « « « & A e Peallan® BB 2
30 | 125825 |SPACER, Pipe, 3/8 x 1-3/8 )
31 BOLT, 7/16 = 14 x 2-1/L4 Hex Hd)
32 WASHER, 7/16 Flat ) Roller t0 ATm « « « « « o & 2
33 LOCKWASHER, 7/16 )
3L NUT, 7/16 - 1L Hex )
35 125836 |[SPRING, Chain Tightener Tension . « « « « o o « « o« o « « 2
36 | 125645 |ANCHOR, Idler Arm SPrinNg « « « o « « o o o o o o o o o + & 2
37 BOLT, 7/16 - 1l x 1-1/2 Hex Hd)
38 LOCKWASHER, 7/16 ) Anchor to Rear Bar . . . 2
39 NUT, 1/L = 20 Hex
L4O | 125804 |[SPOUT, Fertilizer, Right .+ « « « « o v v ¢ o o ¢ o o o . 5 1
b1 | 125805 |SPOUT, Fertilizer, Left . « « « « « « v « « . . 6 1
42 BOLT, 1/L - 20 x 3/h Carr)
L3 LOCKWASHER, 1/h ) Spout to Base . . . . . . . N
bl NUT, 1/h = 20 Hex )
L5 125806 |TUBE, Ribbon, Fertilizer . . . . . . . . . e e e e e e e 2
L6 BOLT, #10 - 32 x 1/2 Stove) 2
L7 NUT, #10 - 32 Hex ) Tube to Spout and Boot L

33




68 ‘98 L@2T STOPON I0F Sqaeg 9ATIQ B SUTIUNOK JOZTTAIST - 02 SMMIL

3L



ity

FIG. QTY.
20 PART NO. NAME AND DESCRIPTION REQ.
GROUP 3-1A FERTILIZER MOUNTING & DRIVE PARTS
FOR MODELS 12-87, 88, 89
1 128159 |BAR, Mounting, Fertilizer Hopper (Welded Assembly) . . . . 1
2 126138 |BRACKET, Bearing, Fertilizer HOpper « . « « « « ¢« « « o & ‘ 2
3 BOLT, 3/8 - 16 x 1-1/k Carr)
L LOCKWASHER, 3/8 ) Bracket to Bar . . . . . . . . 8
5 NUT, 3/8 - 16 Hex )
6 | 12803l |SHAFT, Hopper Bearing « « « + « « « « + o« o o o o « o o o+ &« 1
T 125686 |GEAR, Pinion, Hopper Bearing Shaft . . . . . « . ¢« « + o . 2
8 PIN, 3/16 x 1-3/8 Str = Gear to Shaft . . . . . « . . . . . 2
9 | 125687 |SPROCKET, Driven, Fertilizer . . « « « « « « « o e e e 2
10 COTTER PIN, 3/16 x 1-3/8 - Sprocket to Shaft . . . . . .. 2
11 | 125466 |BEARING, Fertilizer Shaft « « o o« o o o ¢ o « « & & 8 ¥ 30 1
- FITTING, Lube, 5/16 x 9/32Drive . « « &« « ¢ s ¢ s o o o« = 1
12 BOLT, 7/16 = 14 x 2-3/8 Hex)
- LOCKWASHER, 7/16 ) Bearing t0 Bar « « « « ¢ . . 1
- NUT, 7/16 - 1k Sq )
- CHAIN, Drive, 38 Links, No. 32 Chain (Service from Part
No. 164101) . . . . . 2
-~ | 164101 |CHAIN, Drive, 104 Links, No. 32 Steel Chain - 10 Ft. Long . | AR
—_ 128&1 SPIK)CKET, Fertilizer Drive, 11 Teeth & & & = = & & o = = ® 1
- COTTER PIN, 5/16 x 2-1/2 - Sprocket to Wheel Axle . . . . . 1
13 | 128087 |[SPOUT, Fertilizer « . « « o o« « o o o o« s e 2
- BOLT, 1/L4 - 20 x 3/k4 Stove)
- LOCKWASHER, 1/ ) Spout to Bar . . . . . . . o . 2
- NUT, 1/h - 20 Sq
1 | 128064 |TUBE, Ribbon, Fer‘b}lizer ) G oie €% & 8§ @ e s N 2
— BOLT, #10 = 32 x 1/2 Stove
— NUT,,#J.O - 32 Sq ) Tube to Spou‘b and Bar . . . . . l.‘.

35




Figure
21 - Ferti
ertilizer Hopper A
ssembly

36



Fllwitet,

FIG. QTY.
1 PART NO. NAME AND DESCRIPTION REQ.
GROUP 3-1B FERTILIZER HOPPER ASSEMBLY, COMPLETE, #128078
For Models 12-50, 62, 87, 88, 89
1 | 126177 |HOPPER ASSEMBLY, Fertilizer (Riveted Assembly) . . . . . . 2
Consists of Hopper which is not serviced separately
plus items listed below:
2 125783 INDEY, Peod & 5. 6 ¢ 5 s s 0 v G T Ea G E & 5 8§ 5 & 2
3 RIVET, 3/16 x 3/8 Rd Hd - Index to Hopper . . . . . L
- 125802 |COVER, Hopper, Rectangular (Prior Model) . . . . . . . . 2
h 129543 |COVER, HOpper, Round . « « « o o « « o « « o o o o « o & 2
= 12571l |LATCH, HOpper COVOXr « « « + « « o o « = o o s o o o o » » L
- 125717 |SPRING, }/{zpper Cover Latch) ¢ 6w o e e e e & & & L
- 125713 |RIVET, 1/4 x 1 R4 Hd, Drld
B | 128798 [LBRVER. Yeod o o s v s ¢ s 5 o s w @ s i@ &6 & 5 & @ 2
6 125799 |SPRING, Feed LEVEr .« « & « ¢ « o o « o« =« o s s o o & o 2
7 BOLT, 1/2 - 20 x 2 Rd Hd Stove)
8 NUT,,ZI_ 2 - 20 Square ) Lever to Hopper . . . . 2
9 | 125784 |RING ASSEMBLY, Feed GAuge « « « « « « « « « « o « « o .
Consists of Ring which is not serviced separately
plus items listed below:
10 | 125785 GAUGE, Feed, w/Strap (Riveted) . . « « v ¢ ¢ ¢ « « . 2
11| 125788 AQTTATOR . SRS & = 5 6 & o % % @ % % s 5@ 5 & @ 2
12 | 125789 HOUSING, Agitator .« & « « s « oo s ¢ s ¢ & @ W 2
13 BOLT, 1/4 - 20 x 1/2 Rd Hd Stove) __
1l NUT, 1/} - 20 Square ) Ring Assembly to Hopper 6
- BOLT, 1/4 = 20 x 1-1/2 Flat Hd Stove . .
—_— NUT,,l/ﬁ - 20 Square/ % Housing to R'.I.'ﬂg . e 2
15 125792 |BOTION, HODPDOY: & u sttt et o o s s = s o & 2
16 12579, |STRAP, Hopper Bottom, Right . « « v « v « v o « o o « . 2
17 12.5?97 SCHAPER,HOpperBO‘btom.......-..--.--- ¢ o 2
%8 BOLT, 1/k = 20 x 1/2 Carr)
9 LOCKWASHER, 1/L ) Straps to Scraper & Hopper . . 10
20 NUT, 1/k = 20 Hex )
21 | 125795 |STRAP, Hopper Bottomy, Left .« « « ¢ « v v ¢ v v v o o & 2
-- | 125796 |STRAP, Hopper Bottom, REar . « « o « v o v« « « « « « o . L
22 125?93 BRACKET,Bea;I'ing,HOppeI‘ BO'ttOm e @ & ¢+ €& & + 8 & & = ° g ® 2
23 BOLT, 5/16 - 18 x 3/4 Flat H4)
2l LOCKWASHER, 5/16 ) Straps to Bracket . . . . 8
25 NUT, 5/16 = 18 Hex )
26 BOLT, 5/16 - 18 x 1-3/L Carr)
o7 NUT,’S 16 - 18 Wing ) Hopper Assembly to Base . . 8
. 128066 AGITA‘IO]}i Center (Wel;d,ed ASSembly) « o « o o o o o o o« 2
28 BOLT, 7/16 - 1L x 1-3/L Carr) ’
29 WASHER, 7/16 Flat Agitator, Bottom and 2
30 NUT, 7 /16 s lll Hex ) Bracket Hetaimng

37



Figur
e 22 = F i
ertilizer Boot A
ssembl
2 4

38



ittt

?ZG' PART NO. NAME AND DESCRIPTION ﬁgg
O
[sn]
35S
GROUP 3-1C FERTILIZER BOOT ASSEMBLY Sl
%
J
FOR MODELS 12-50,62,87,88,89 oy
1 | 125701 |DIVIDER, SPout .« « « « o ¢ o o « . TET I PR 2|2
2 12570l |SHOE, Fertilizer Spreader, Right . « o o o o o « . . . v . 2|2
3 | 125705 |SHOE, Fer;%lizer_ s;)n-eader, Lol wioni 5 6 B9 6 @ 8 ie o w 2(2
L | 125706 |U-BOLT, 5/16 - 18 2|2
6 BOLT, 1/l - 20 x 1-5/8 Flat Hd Stove) . 2|2
7 | 125854 |SPACER, Pipe, 1/8 x 1-3/16 yRight Shoe to Left Shoe | |5
8 | 125707 |[SHUTTER, Fertilizer SNOE .« « v « 2 o o o o o o o « v o o . 2(2
9 5 BOLT, 5/16 - 18/:; 2-3;% Square Hd 2(2
10 125853 |SPACER, Pipe, 1/4L x 1 ik
12 NUT, 5/16 - 18 Hex ) 2|2
13 | 125702 |VALVE, Fertilizer Shoe, Right « « + & o o o o o o o o . & e 1
-- | 125703 |VALVE, Firtilizer/Shoe, Left 5 ....... v o e e 8w |
1, | 125852 |RIVET, 5/16 x 2-1/2 Rd Hd Drld 2|2
o COTTEft PIN, 1/8 x 3/ ) Valve or Baffle to Shoe 5l
15 | 125692 [LINK, Trip, Right o o « o o o o o o & . BERE I T 1
=< | 126691 LINK, Brip, TafE o o v w5 % s e 5 5 5 5.5 5o o . 21
16 | 125836 |[SPRING, Trip Link « o . . . . . Bl R RN Y 2
17 COTTER PIN, 3/16 x 1 - Spring to Link « & . . o . . . . 2
18 1257m A.R}g, TI‘ip ® = @ ® ® & ¢ s e+ e & = = ¢ & & & 8 e ° ° ° & L] 2
- COTTER PIN, 1/8 x 3/l - Arm thru Link . . . . . . . e @ e g
19 12569’4 CAP, TI‘i Am L] '] - L] - - L] L) ® ® & ¢ & & 8 8 & °© ®© ®© 8 @ L] 2
20 BOLT, 3/8 = 16 x 2-3/l Carr)
21 LOCKWASHER, 7/16 Y ALH O CAP s v 5 & % & 5 % 5 % I
22 NUT, 3/8 = 16 Hex )
23 125891 BAFFLE, Fertilizer SNO€ « « « v o v o o o o o o o o o . .. 2

39




1 20 2
DISC COVERER GAUGE WHEEL

Figure 23 -~ Disk Coverer and Geuge Wheel Assemblies

FIG. QTY.
23 PART NO. NAME AND DESCRIPTION REQ.
GROUP L1 DISC COVERER ASSEMBLY FOR MODELS 12-50, 62
1 125809 |DISC, CoOVverer . . « « « « « « & P s B B EERE .4 § i ol &
2 125810 |[STANDARD, Disc CoOVEerer . . « « o o « o o « & e ! = A
3 F‘ITI‘ING, Lube’ 1/8 Straight - taﬂdﬂ T s & ° & & e = @ L] h
J-]- 125813 WASH-ER, Disc ¢ & @ @ 8 & s v ° B & & * & % ® * ° ® © ° e h
5 12581 [WASHER, DiSC &« &« < « ¢ o « « . T L E L e . L
6 | 125869 BUSHING} Pipea 3/8 x 1323/32 T L L N
7 BOLT, 3/8 - 16 x 3 Hex
9 NUT, 3/8 - 16 Hex Jam ) Disc to Standard . . . . ... o o L
10 125815 |CLAMP ASSEMBLY, Disc Coverer . . . . . . . e, L
Consists of Clamp which is not serviced separately
plus items listed below:
11 SET SCREW, 5/8 =11 x 1 SqHd, Cup Pt . . . . . . . ‘ b
12 N.UT, 5/8 - 11 sq - - - - e @ @8 ® ® @& ® ®© ®© & =8 @ - L - h
- BAR, Disc Coverer (Procure Locally) . . . . . . & & A E B 1

Lo



ity

FIG. QTY.
23 PART NO. NAME AND DESCRIPTION REQ.
GROUP L-2 GAUGE WHEEL ASSEMBLY FOR MODELS 12-50, 62

13 12573 |WHEEL, Gauge (Welded Assembly) . . . « & « . e e e e e 2
Iy | 125742 [BOX, WHEBL: « i o ¢ s o 5 6.9 5 ¢ v » @ w66 & & & & o i 2
15 FITTING, Lube, 1/8 - 67-1/2° Wheel BOX ¢ « o s « & » 2
16 BOLT, 1/2 - 13 x 1-1/L Carr)

17 LOCKWASHER, 1/2 ) Box to Wheel &« « « o « « « « & 6
18 NUT, 1/2 - 13 Sq )

19 | 125868 |AXLE, Gauge Wheel « « o « « o o o « « o o o « o o o o« & 2
20 125740 |SHIELD, s?nd ................ - 2
21 125741 |U-BOLT, 3/8 - 16) 2
23 125739 WASIIER, Ax]-e ........... - - L] - - - - o - - - - 2
2L PIN, Straight, 5/16 x 1-5/8 Axle . . . « « ¢« v v v o « « & 2
25 125?38 CA.P, DU.B"} ooooooooo * & ®» & e ® ® ®8 & B & & © ® ° . 2
26 125928 PIJATE, Clamp e = @ ® & & @ ® © & 4 & @ * & @ & ® ° ® a = @ 2
2? 125926 BI.IOCK Cl - . . - e @ L ] - - s = e & & @ - - - - e @ 2
28 1044306 EIEBOL; ;u/[g - 11 ..................... L
29 NUT, 5/8 - 11 Hex) N
30 LOCKWASHER, 5/8 ) Lyebolt X

.




Figure 2l - Disc Opener Assembly

lel?' PART NO. NAME AND DESCRIPTION ggg:
GROUP L-3 DISC OPENER ASSEMBLY (Model 12-63)

- | 125876 |SUPPORT ASSEMBLY, Right (Welded) . . - « + « « o « « « « . 2
1 125880 |SUPPORT ASSEMBLY, Left (Walded) < =.s o % &« # % & & % & & . 2
2 BOLT, 7/16 - 1L x 3-1/2 Carr. - Support to Shank . . . . . 2
3 BOLT, 7/16 = 14 x 2 Carr - Support to Shank Opener . . . . N
L LOCKWASHER, 7/16 . . . . . C m B EE R EE R W R e 6
5 NOE, 7/16 m L HOX o« o 5 o 00 it o & o5 8 8 & 5 & B8 8 6
6 NUT, 3/L - 10 Lock - Support Axle Shaft Hex, Jam . . . . . 8
7 | 125887 |[CAP, Dust . . . . . . Y I o) T 8
8 125885 |HUB, Discy, Inner . . . . . . . . G o N N % S B W e e N
9 125886 |HOUB; Dige, OMter & s s » e v wm w w & o & & ¢ &« & » &= @ L
10 FITTING, Lube, 1/l Straight = Inmmer Hub . . . . . . . . . . N
i3t § BOLT, 3/8 - 16 x 1-1/h Carr)

12 LOCKWASHER, 3/8 ) Inner and Outer Hub to Disc . 12
13 NUT, 3/8 - 16 Hex )

1 125888 |(BUSHING, Disc Opener . . « « « « « o« + o + o o o o o & o = 8

15 125883 |DISC, Opener = 12" Dia . « « =« o o o o o o« o o o « « o« o & N
16 | 125889 |WASHER, THIUSt « « « o o o ¢ o o o o « o = « o & o o s L




Figure 25 = Disc Opener Assembly

FIG.

CAP, Dust

i QTY.

25 PART NO. NAME AND DESCRIPTION REQ.
GROUP h-3A #121128 DISC OPENERS FOR Model 12-88

1 | 121119 |BRACKET, Disc Opener . - . . - . . . P FRE RS B 8 B L
- 128260 |BRACKET, Disc Opener (Prior Model) . « « « o o « o ¢ o« o « & 2
3 132941 |BRACKET, Disc Hiller (Prior Model) . . « -« « ¢ ¢ o ¢ & & « N
- 302323-88 BOLT, 7/16 -~ 14 x 1-1/2 Carr) 6
- 302345 |BOLT, 7/16 - 14 x 3 Carr 2
- WASHER, 7/16 Flat ) Bracket to Flanter 2
- LOCKWASHER, 7/16 ) 8
- NUT, 7/16 = 1l Hex ) 8
6 132940 |BEARING, THOEE ¢ « v o = @ o & & ¢ ¢ & S0 @@ & & & & & L
7| 132937 |HUB, Bearing « « « « o « o« « o « o o o = S A L
8 | 87901-S |FITTING, Lube, 1/8 - 27 x 3/k Straight . . ... . . .. ... L
Oi| 935988 [BIBO, AP ;i i s EEES 5 F I BAEREAE & S 8 3 L

10 BOLT, 5/16 - 18 x 1 Carr)

11 LOCKWASHER, 5/16 )Disc to Hub « = v v v o o ¢ o o & 12
12 NUT, 5/16 - 18 Hex ) _
15| 232036 |BEAHING, DUEER o v v v o Wow & & % & © % 4w ¥ @ o e o N
1y | 132935 |SPINILE, Disc/Hiller T LR R T TR Y L
15 LOCKWASHER, 5/8 ) .

% NLPI‘,-S&B o2 Hex) Bearjing)Retalnlng ............ L
17 NUT, 5/8 - 18 Hex, Slotted -

18 COT'E'FR PIN, 1/8 x,]_ ) Spindle Re'_talnlng ........ h
19 | 132934 [CAP, Dust .« « v v o v o o ¢ o o o o o . i e s b N




SOTTqUESSY JedJey JOOH % OSTJ OTIBWOINYy-TURg = 9Z SIN3TJ

s s e !rg
e o i

AR N S W ‘ . .\..
Mﬂ.!il.'ll..]l: o i arp e & e |l.1.l-
a» .
S 8
—p7
62 \




Flwitet

FIG. QTY.
26 PART NO. NAME AND DESCRIPTION REQ.
GROUP 5-1 SEMI-AUTOMATIC DISC MARKER ASSEMBLY o |
(Model 12-65, 92) W sl
% SEMI-AUTOMATIC HOOK MARKER ASSEMBLY (Model 12-72, 93) ‘J:;a‘ é“.-
NN
1 | 127988 |ROD, Marker, (Welded Assembly) (In Pairs) « . . . . . . e TOEE
2 127986 |SHAFT, Disc Marker (In Pairs) . . « « « « « « « S VR |
3 COTTER PIN, 1/4 x 1-1/2 = Shaft to Rod . « « « . . . I
L | 125910 |COLLAR, DisC HUD =« « & « = o o = « o o o « « o & W -
5 COTTER PIN, 1/h x 1-1/2 = Collar to Shaft « « « » « o . . « |L
- | 125907 |DISC and HUB ASSEMBLY, Marker « . « « « « « « « « o « « « « 2
Consists of:
6 | 132938 DISC, MarkePs 12" & & ¢ o o o o o = « o o o o o o « & 2
7 | 125909 HUB, DISC « + ¢ « ¢ v o o o ¢ o o s o o o = c e e . |2
- RIVET, 1/b x 5/8 RAHd ~Hub to DisC « « « ¢« « v » =« +» |6
- | 126000 |ROD, Marker (Welded Assembly) (12-72) « « « « o & « « & « & 2
8 128015 |ROD, Marker (Welded ASSemblY) « -« « « « « « o « o o o o « & 2
-~| 126004 |POINT, Marker, Right (12=72) .« = = v v ¢ o ¢ « « « « . 5 i 1l
- | 126005 |POINT, Marker, Left (12-72) . . . . . . i i E N ER 1
9 | 128018 |POINT, Marker . . « « « « « « « « . TEPEE R E I T 2
10 BOLT, 7/16 - 1) x 1 Hex Hd )
11 LOCKWASHER, 7/16 )
12 NUT, 7/16 - 1k Hex ) Point to Rod . 2
13 SET SCREW, 3/8 - 16 x 3/L Sq Hd, Cup Pt)
- NUT, 3/8 = 16 Sq )
1L 126020 ODLLAR MEPKBP ROE v v & o s o v o w0 o & & . 2
15 SET sanw, 1/2 = 13 x 3/L Sq Hd Cup Pt - Collar to ‘Rod . . 2
16 | 126018 |ROD, Brace, W/Eye « « « « « o« o o & T T L REE e 2 |2
19 | 125699 |HOD, Brave,; WEFe « o s % 3 s % 415 4 & § 4% € % 5.8 5 9 @ 2 (2
18 | 126019 |CLAMP, Brace ROd « « ¢ o o = o o o o s o ¢ o o & » . « |b |4
19 BOLT, 7/16 = 1L x 1-3/L Carr) _
20 LOCKWASHER, 7/16 ) Clamps to Rods . . . . « 2 ]2
21 NUT, 7/16 - 1k Hex )
22 126021 |STRAP, Retainer, Brace Rod . . « « o o « o o o o o s o « o 2 |2
23 BOLT, 7/16 - 1 x 1-1/} Hex H4d)
2L LOCKWASHER 7/16 ) Strap to Bar . . . «n |2 2
25 NUT, 7/16 - 1l Hex )
26 | 126015 |[SWIVEL, Marker ROA "« « « + = & « + v o o o o e o o o o o @ 2 |2
27 COTTER PIN, 3/16 x 1-1/2 - Swivel Retaining . . . . . . . . 2 |2
28 | 126016 |STRAP, Keeper, Swivel . . . « « & « ¢ « « &« « & s s G 22
29 | 126017 |SPACER, Pipey 3/8 X 1-9/16 & ¢ o o ¢ o o s ¢ o ¢ o o o o « b |4
30 BOLT, 7/16 = 1k x 2-3/l Hex HA4) )
31 LOCKWASHER, 7/16 ) Strap to Swivel to = ) ()
32 NUT, 7/16 - 1l Hex ) Spacer to Bar

L5



ittt

FIG. QTY.
26 PART NO. NAME AND DESCRIPTION | REQ.
GROUP 5-1 SEMI-AUTOMATIC DISC MARKER ASSEMBLY LS
o
(Model 12-65, 92) (Cont'd) i &
% SEMI-AUTOMATIC HOOK MARKER ASSEMELY (Model 12-72, 93) |9 |5
NN
=]
33 128017 |ARCH, Marker Pulley . . . . o . ¢ B @B E R e 11
3L | 127997 |BRACE, Marker Arch . . . . . TR SRR I LY 2|2
35 BOLT, 7/16 - 1l x 1-1/4 Hex Hd)
- LOCKWASHER, 7/16 ) Brace to Arch . . . . . . . 2|2
- NUT, 7/16 - 1L Hex
36 126013 |PULLEY ASSEMBLY, w/Sheave and Eyebolt . . . . . . . . vowow  |d] X
3 BOLT, 7/16 - 1l x 1-3/k Hex Hd) 313
- WASHER, 7/16 Flat ) 2|2
- LOCKWASHER, 7/16 ) 1|4
e NUT, 7/16 - 1L Hex ) 1|1
-- | 128261 |HOOK, Marker Lift . « « « « v o o o « o o o o o » s e m e |2]2
- 128262 PULIJE'Y, H&I‘ker Lift - L3 (] . . - - . - *® & & & & & & o = - L] 1 1

% NOTE: The Semi-Automatic Hook Markers are Standard Equip-
ment on the Dearborn Check Row Corn Planter
MOdel 12-870

46



Figure 27 - Seed Plate Dimensions

SEED PLATE REFERENCE LIST

Part No. Description Cells L W D
126056 Large Flat Corn 8 3/L 3/16 1/L
126057 Large Flat Corn 12 3/L 3/16 1/k
126058 -Large Flat Corn 16 3/L 3/16 1/k
126062 Medium Flat Corn 8 11/16 | 3/16 9/32
126063 Medium Flat Corn 12 11/16 | 3/16 9/32
12606l Medium Flat Corn 16 11/16 | 3/16 9/32
126070 Small Flat Corn 8

126071 Small Flat Corn 10

126072 Small Flat Corn 12

126073 Small Flat Corn 16

126076 Extra Small Flat Corn 8 1/2 3/16 9/32
126077 Extra Small Flat Corn 12 1/2 3/16 9/32
126078 Extra Small Flat Corn 16 1/2 3/16 9/32
126080 Pop Corn 8 3/8 3/16 9/32
126081 Kaffir Corn, Cane, Sugar Beets 9 1/L 1/8 5/16
126082 Kaffir Corn, Cane, Sugar Beets | 18 1/L 1/8 5/16
12608l Lima Beans, Ensilage Corn 8 25/32 9/32 1/L
126085 Lima Beans, Ensilage Corn 16 25/32 9/32 1/h
126086 Kidney Beans, Soy Beans 2l 2/32 | 1/L 9/32
126087 Pink Beans, Peas 26 1/2 3/16 9/32
126089 Peas, Some Round Corn 9 17/32 9/32 1/h
126090 Peas 18 17/32 | 9/32 1/L
126092 Small Flat Corn 8 19/32 | 3/16 1/k
126093 Small Flat Corn 12 19/32 | 3/16 1/h
12609 Small to Medium Regular & F1 Corn 12 *5/8 3/16 9/32
126095% Atlas Saro, Milo Cane, Broom Corn 12 7/32 7/32 '
126096+ Blank Plate I

129686 Bottom Plate for 126095, 96, 103, 104, 105, 106, 107, 108
126099 Medium Flat Corn 10 5/8 3/16 1/L4

% Use w/126097 Bottom Plate

L8




Figure 27 - Seed Plate Dimensions

SEED PLATE REFERENCE LIST

Part No, Description Cells L W D
126100 Soy Beans, Large Flat Corn 12 21/32 | 7/32 1/L
126101 Blank Plate

126102 Large Bayo Beans 2l 21/32 | 5/16 9/32
1261033 Soy Beans 30 11/32 | 7/32 1/32
126103 Navy Beans & Small Round Corn 8 7/16 | 7/32 7/32
126105 Navy Beans & Small Round Corn 12 7/16 | 1/32 7/32
126106% Navy Beans 18 /16 | 7/32 7/32
126107 Navy Beans 36 7/16 | 7/32 7/32
1261083 Pea Beans 36 5/16 | 5/32 3/16
126109 Extra Small Round Corn 8 7/16 | 3/16 1/L
126110 Fxtra Small Round Corn 12 7/16 | 3/16 1/L
126111 Extra Small Round Corn 16 7/16 | 3/16 1/l
12611l Small Round Corn 8 17/32 | 7/32 9/32
126115 Small Round Corn 12 17/32 7/32 9/32
126116 Sma1l Round Corn 16 17/32 | 7/32 9/32
126117 Medium Round Corn 8 17/32 | 1/h 1/l
126118 Medium Round Corn 12 17/32 | /4 1/h
126119 Medium Round Corn 16 17/32 |1 1/L
126121 Medium Small Round Corn 8 17/32 | 5/32 1/h
126122 Medium Small Round Corn 12 17/32 | 5/32 1/h
126123 Medium Small Round Corn 16 17/32 | 5/32 1/l
12612] Soy Beans (Heavy Planting) 2k 23/32 | 5/16 3/8
126125 Large Round Corn, Beans 8 9/16 |1 1/
126126 Large Round Corn, Beans 12 9/16 | 1/h4 1/L
126127 Extra Small to Small Flat Corn | 12 17/32 | 5/32 9/32
126128 Extra Small to Small Flat Corn | 16 17/32 | 5/32 9/32
126129 Extra Small Corn, Pop Corn 8 3/8 9/6kL 9/32

% Use w/126097 Bottom Plate

L9




Fluiot

NUMERICAL INDEX

iPART NO. PART NAME PAGE NO. | PART NO. PART NAME PAGE NO.
87901-5 Fitting - - - - - . - - - L3 | 125606 spring - - - - - T 9,17,19
{YORMOT PEH » ¢ v 26 wom e wom 2 } J0EA)0 Shafb o v s w @ & & & @ 9
104306 - Eyebolt « « « ¢ o o o o o L1 125611 Housing « « « o « « o + 9
121111 Bracket « . . . + .+ .« . 10,1 | 125612 Clutch =« « « « « o « « . 9
121112 MM Bolb & o o 5 e & o 10,1 | 125613 Dog « « + o « o + o o o 9,13
121117 Sprocket . . < . . . . . 1 12561l Holder =« » « o « « « « 9
121118 Cam « « o+ « « o S N | 125615 Spring . . e« o oo« o+ s o 4,9
121119 Bracket « . « + « ¢ . o . L3 125616 Support - - .+ . . e 0 e . 9
121563 Band ASSY « - o <« o o o o 27 | 125618 Shaft « « - ¢ « « . . . 9,1
125166 Bearing . « o+ o s o o o o 35 125619 ATM < « « + o o o o s o 10,15
126561 BaT ¢ w ¢ o o e w s o ow o L | 125620 ATH . o o ¢ e o o s oo 10,15
Y2EEET  BaY i s v oW e e s s 8 e L 125626 Brace « o « o o o o o o s 23
125558 Drawbar . - - - « o o o o L | 125627 Bracket . . . . . . . . . 23
125559 Roller . i 9 o5 we J3 | 125629 DOR o woe ma b e e e e 29
125560 Upright « « « « . « - - « L 125630 Sheave « « « « « « « « 29
125561 Brace . . .« « o o s oo o o L 125632 Sprocket . . . . . . . . 25
125562 Br8cCe « .+ o ¢ ¢ o o o+ - s L 125633 Bracket . « « -+ « . + . . 25
I26EB). RO v v = w5 & % o 4 10,15 12563 Shaft . . . . « « & & 5w 25
125565 Brace « « « « s o s o o 17 125635 Brace . « ¢ o o + o o o - 5
I2E873 Valwe o v s s & s % o w e 17 125637 Bracket . - - + . . . e 9
125566 Brace . - o« o o o s o o o 17 125639 Roller . . . . . . 25,29,33
12557 Valve « . » - « «+ « o« 17 | 125641 Wheel « « « « « o o« « o - 723
125575 Pin . . . . . Ly 17 | 1256Lh2 Sprocket . . .o . . ... 27
125576 Valve « « « o o« o o + o o 17 | 195643 Seab  « v # v w 5w e s 23
125577 Pinm « « o + o o o o 0 o 17 12561y Sprocket .+ « . + . . . . 27
125579 Socket . . . . . . . . 10,15 | 125645 Anchor . . .. . . . . . 33
125580 Stud . . . . . o . 10,15,17 | 125646 Frame « . « « « o + o o o 23
126582 Spotk o o s & < e & e w e LT 125648 Washer « « « « « « « . 2l,27
125586 ATbOT . . . . . . e e« o 17 | 125651 Bracket « « ¢« ¢ o ¢ .. . 23
125587 Thimble « « o « « o o « & 17 125652 Bracket « « « + o o o o 23
125589 Bolt . . « . . o . . .. 17 | 125653 Anchor . « ¢ ¢ o o o o - 23
125591 Pin . . . 4 4 .o e oo e 15,17 12565l Anchor . . . « « o « o & 23
APEL02  BEXRP v & o v s e o e e 17 125655 Scraper . . . . . . o o - 2l
12559 Fork . . . . . e . o0 . . 19 | 125656 Cap . « o « « ¢ - o 0 . s 2L
125595 Fork . « « « 0 s 0o o . . 19 | 125657 Spring . . . . . 0 oo . . 23
125596 Hinge . « « o o « o o « . 19 | 125658 Spring . ¢ - 0+ . . . . 25,30
125597 ATM . « « o o « o o o o« 19 | 125659 Spacer . . . . . 4 . . . 2l
125601 Dump . o « « o o . o . . 19 | 125680 Rod & o % 56 5 5 5 & 2,29
125602 Roller . . . « « « o« . o 19 | 125661 Screw . . . . « . . . . . 29
125603 Roller . . o « . « + o . 19 | 125662 Bracket . . . . . . . . . 29

50



Fluittr

NUMERICAL INDEX (Cont’'d)

PART NO. PART NAME PAGE NO. | PART NO. PART NAME PAGE NO.
125665 €01lar . - = el 30 12E72T Bpring + s + s & & & & 21
125667 AYm . el ol Sumnes o s 29 | 125728 Spring . . . . . . . . s 2
125668 Sprocket . . « - . . . . 29 | 125729 Ring + o v s o v ¢4 & & 21
125670 Spindle « - « « = = = « 29 | 125731 Wheel . . . « « - « « . . 27
125671 Bracket . v 2 = e (= 29 | 125732 Sprocket . . .« . & . . . 27
125672 SPriDE < e = Saie -k 29 | 12573L Wheel « . . .« « .« . . . . L1
125674 Brackel . o S aE O 32 125738 Cap » - « « « iwe 98 HE
125680 Plate . Dol Sowtes i 32 | 125739 Washer . . . .« . . . . . la
125682 Strapa e bl 32 | 125740 Shield . « « ¢ o » . . . 11
125683 Stmp.iaicls =l - - 32 | 125741 U-Bolt « « + o o« s o o o L1
12568 Shafh.. = . 33 | 125742 BOX - « 4 o 4 0 0 b e o . L1
125685 Shaft . - = = = - = . . . 33 | 125745 Stake . . . . 0. .. .. . 30
120686 Gaml L 33,35 | 125749 Bracket . . . . . . . . . 30
125687 Sprockef® . - - . . . . 33,35 | 125750 Eyebolt . « « o . o . . . 30
125609 . St 33 | 125750 Sprimg . . . e o0 e 0 . . 30
125691 Reel ASSY « o « « o « « & 30
125692 Index « v s 5 s 6 ¥ & & @ 37
12569k RING ASSY ¢ o o « o v o 37
125695 Qauge =« w5 v s s 5 & 37
125697 Agitator . o v v e s s . 37
125699 Housing . « « « + . « . . 37
125700 Bottom . « . . .+ . . .. 37
125701 Bracket « « . « . . . . . 37
125702 Strap . « .+ o o . o o . 37
125703 BEVRD o v m e e ww w0 W e a7
12570k PR v e e o oy S @ A 37
125705 SCTEper o v & & 5 ¢ & ¥ & 37
125706 HOURE o o5 50 % & § @ 37
125707 SOWINE =5 v e s v & § i 37
125708 BHPeR v o v 6w e & 5 & @ 37
125713 LRk 5 5l 5w S e i & 33
12571k SPoub « . . v e e e e . . 33
125716 TUDE « « + o v o o o o 33
125717 IS . . . . . Lo
125718 Standard . . . . . . . . Lo
125722 BERREr o v s & b 6 Lo
125723 AP oo % e B % e Lo
12572k Clamp Assy Lo
125725 EERCET « o o s o s ¢ o ¢ 5,7
1-257% &a,cer ....... .+ 29




ittt

NUMERICAL INDEX (Cont’d)

PART NO. PART NAME PAGE NO. | PART NO. PART NAME PAGE NO,
125825 Spacer . . . . . . 25,29,33 195928 Flate o « o o 4 e & & o» il
125826 Spacer . . . . . . 25,29,33 | 12593l Hopper & Cover Assy . . . 21
125828 Spacer . . . o ¢ o 4 o W 29 125963 Washer .« « « « » « « + & 13
125833 Cap + « o o ¢ o o 0 o o s L 125965 Bottom .+ « ¢ « < o o o & 21
125835 Eyebolt . . .+ « o o . & 10,1k | 126000 Bod & o s 50 0 5.4 § & @ LS
125836 Spring . . . .+ o . . 11,33,39 | 126004 Marker . . « « o o « « o U5
T RED v o o i o 10,1); | 126005 Marker . . . . . . . . . 15
125841 Washer . « « « o « o « 17 126013 Pulley ASSYy . . « . . o . L6
125842 Washer .+ v « o « « & 9,13,1h 126005 Swivel « v w6 sow 6 & @ L5
1258k Rivet « v v o o o . o . 14,23 | 126016 Strap . « .« .+ . 0 0 o o . L5
125846 Seat . 4+ . 4 o o .. oo . 29 | 126017 Spacer ; L5
125849 Washer . . « v ¢ « « o & 29 196008, Bod o5 o i & 5 L5
125850 Support « . ¢ . o o . . . 33 | 126019 Clamp « « « « + o o o o L5
125851 Support . . ¢ o . o . . 33 | 126020 Collar . . « « « o & . L5
125852 Rivet O 39 126021 Strap woimi w W & % s m L5
125853 Spacer .« « « o o o ¢ o o 39 Fo0028. Clamp « o s o W & & o e 21
12585 Spacer . . 39 126063 Plate o v s 6w & & 5 = 21
125655 -Riveb o o 6 s e s @ w @ 21 126130 Hinge . “ 5 5B % & % L
125857 Spacer . .« « o o o o . 2,29 | 126138 Bracket i 5 s 8 3235
12586l Spacer . . . ¢ 4 . 4 o . 9 | 126177 Hopper Assy . . . - « . o 37
125868 Ax)E o ww 0w ow . ’ 41 | 127976 Bracket . . + o . o . . . 7
125869 Bushing . . + . « . . . . BO | 127977 Bearing « « « « + « « « 1
125871 BolE « v o v % w & 6 @ i 23 127980 BiteR «: v 5 s e s s w8 6
125873 Sprocket . . . . . . . . 1 127983 Hiteh + « o o o v & & & % 6
125876 Support ASSY . « .« o . L2 12798l Prace « « o v & & ¥ & 5 @ 7
125880 Support AsSsy . . . . . . 32 | 127986 Shafb v v o v 6 & & § & 45
125883 Dige v oo 4 & 5 & s & L2 127988 Rod = s w5 & ¢ § 5 & L5
125885 HUD + « « « 2 o« 0 - o . b2 | 12799% Amm . . . e e e e e . . . 25
125886 Hub. . . . . e = 2 2 = 0 L2 127997 Brace « « o « « o o o o . L6
125887 Cap e « o « o o o o o o . b2 | 127997 Brace « « « « « o« o« o o o L6
125888 Bushing « « « « « . . . . b2 | 127998 Bracket . . . ¢ . . o . . 29
125889 Washer . . « « « « « « L2 127999 Anchor .« « « « « o & o & 23
125891 Baffle « « « « o « « « & 39 128001 Sprocket . +« « o o o o o 35

125907 Disc & Hub Assy L5 | 128003 Brace . . . . . . . . . . 18

125909 Hub o o & 4 o « o & o . L5 12800 Brace « « ¢ « « « o« o « o 23
125910 Collar . « « o o + o o . L5 128007 Spreader . . . ¢ . « o 7
125916 HOOk ASSY « « & o o o o & 5 128011 Axle .« « - « + ¢ 4 o o . 27
125919 Spring . . « . . . e« .. 5| 128013 Plate « « « « . ¢ . . . . 27
J25920 CHP + v w v 5 % & & 5 5 128015 Rod v v v o s & 6 s « » & L5
125926 BloCK « « o 4 o o 4 o o . J1 | 128016 Bar . « ¢ s o e o o o . . 23

52




Flavitet

MNUMERICAL INDEX (Cont'd)

PART NO. AT SawE PAGE NO. | PART NO. PART NAME PAGE NO.
128017 AxciREEEEEEEEEEEE. . - - L6 Y2016T PBrace s o o+ o abe o = 23
126018 Pl = - - L5 128162 Spucer « v v @ o w s s e 7
128021 el . - - 27 128163 Clip 5 » = sw e /s » 5 & 29
128022 OpeEEEEEEEES . - . . 17 12816y Bracket . . +« . . . . . . 1
12802 WIS . . . . | 128166 Bearing s » & v e s o s 23
128025 DS, . . . 6 128199 latch « « ¢ « o o = o o o 19
128026 BN, [ . . 6 || 228205 ATH . . « o olere e e 10,14
128027 D, . . . 6 128260 Bracket . . . . . . . . . L3
128028 TS . . . 6 128261 HOOK « « wv = 5w o & L6
128031 T | . 18 | 128262 Pulley . . . ... .. . L6
12803h SRS . - - 35 126296 PIn. s < « s'mis shes s & 30
128035 RN, . . . 25 | 128302 Spacer . . . < . . . . 10,14
128039 SN | | | 30 | 12845 Sprocket . . . . . . . . 29
128048 RS, . . . . 7 | 128491 Support . . . . . .. ohe AT
128050 GRS L . . . . 13 | 128504 Arfm . . . . . . .. .. 9,14
128051 Salkehal - - - - . . 13 128505 Housling « « o « sl o & 13
128053 . . . . . 13 128671 RBye Bolt . + v o o s s & 17
128056 SRR - - . - S 128680 Gear . . « « ¢ o o o o o xf
12806k S . . . . . 35 J28688 Plate . . i vE s ae s s 17
128065 ENEEEEEERSL . . . . . . 13 | 128692 Bap i i s is s s w o s 21
1280656 Agitatew . . . . . 37 129176 Hopper ASSY « « - « + .+ . 21
128069 IS . . . . . 13 | 12921 Sho® =« « « o o o o o « & 18
126070 NN _ | . . 7 | 129232 Gear e 9,1}
128070 A . . . . 13 | 2295K3 COWEP « o xowoe i e w o s 37
128073 SRR . . . . 13 129612 Wik v v s v v me s 17,18
128072 OmiamE .- - - . . . . . 13 | 33293 G s s s 5 s @ e e E L3
128075 HREEEEESE . . . 13 | 132935 Spindle s & 5 5 5 o« & s L3
128001 . - - - . . 13 132936 Bearing . . . . . . . L3
128082 Enlses - - - 13 132937 Hub v ¢ ¢ o« o o o « o o &« L3
120083 SRS - - . L b 132938 Dise . . - 4 4 . 4 . . L3,L5
128005 NS . . . . . . T} 132940 Baating « « o » = w = = s L3
120087 NS . . . . . » 35 | 132941 Bracket « « i o v 6w w 43
128008 SRR . . . .+ 14 | 164100 Chain « o + . . . . 25
128085 St - - - . . . . . . 13 | 164101 Chain . . . . . . . . 29,33,35
120090 SRR _ . . « A3 30232388 Bl < i s 3 w0 e e e L3
120070 AR _ | | | 19 | 302345 Bolt . . . . . 0. . .. L3
120053 N - - - . . . 19

128050 . - - - . . . 19

128158 . . - - . 23

120950 . - - . . . 35

53




	Front Cover

	Model Index

	12-50, 12-62 models

	Extra Equipment, 12-87 model

	12-88, 12-89 models

	12-50,62 Front Frame Assy

	12-87 - 89, Front Frame Assy

	12-50,62 Seed Shaft & Rocker Shaft Drive

	12-87 - 89, Seed & Rocker Shaft Drive

	Shank, Runner Opener Assy

	Check Head Assy

	Seed Hopper Assy

	Rear Frame & Scraper Bar Assy

	Frame Idler Sprocket

	Wheel & Axle Assy

	Check Wire & Level Wind Parts

	12-50,62 Fertilizer Mounting & Drive Parts

	12-87 - 89, Fertilizer Mounting & Drive Parts

	Fertilizer Hopper Assy

	Fertilizer Boot Assy

	12-50, 62 Gauge Wheel Assy

	12-63 Disc Opener

	12-88 Disc Openers

	Semi-automatic disc & hook marker

	Seed Plate Reference List

	Numerical Index




